
 IN

 

STRUCT

   We f

Read th
before 

TYR

TION &

follow th

his entire ma
installation o

 

 

 

RE CHAN

& MAINT

he way th

 

 

 

 

 

 

 

 

 

 

 

 

   

 

 

 

anual carefu
or operation

NGER 

TENANC

hat whee

       ully and com
n of the tire c

CE MAN

el moving

 mpletely  
changer 

 

NUAL 

g! 

227.  201607



 
227.  201607 

 

- 1 - 

TYRE CHANGER INSTRUCTION MANUAL 

INDEX                                                                             PAGE 
1. Introduction: .................................................................................................................................................................. 2 

2. Safety Warnings: ........................................................................................................................................................... 2 
3. Technical data ............................................................................................................................................................... 3 

4. Transport: ...................................................................................................................................................................... 3 
5. Unpacking & Inspection: .............................................................................................................................................. 3 

6. Workplace requirements: .............................................................................................................................................. 3 
7. Position and installation: ............................................................................................................................................... 3 

8. Electricity and Pneumatic connections: ........................................................................................................................ 4 
9. Adjusting operation: ...................................................................................................................................................... 4 

9.1. Breaking the tyre bead： ................................................................................................................................... 5 
9.2. Demounting the tyre : ........................................................................................................................................ 5 

9.3. Mounting the tyre : ............................................................................................................................................. 5 
10. Help Arm 007B ........................................................................................................................................................... 6 

10.1.Technical Data .................................................................................................................................................. 6 
10.2. Safety Regulations ........................................................................................................................................... 6 

10.3. Installation ....................................................................................................................................................... 6 
10.3.1. Transport ............................................................................................................................................... 6 

10.3.2. Unpacking ............................................................................................................................................. 6 
10.3.3. Workplace Requirement ........................................................................................................................ 6 

10.3.4 Assembly ................................................................................................................................................ 6 
10.4. Functional Parts ............................................................................................................................................... 7 

10.5. Trial operation .................................................................................................................................................. 7 
10.6. Operations ........................................................................................................................................................ 7 

10.6.1. Fixing The Tire (function of central positioning) .................................................................................. 8 
10.6.2. Demounting The Tire ............................................................................................................................ 8 

10.6.3. Mounting the tire ................................................................................................................................... 9 
11. Inflating the tire : ......................................................................................................................................................... 9 

12. Moving machine: ...................................................................................................................................................... 10 
13. Maintenance: ............................................................................................................................................................. 10 

14. Trouble shooting table: ............................................................................................................................................. 11 
15. Exploded drawing: .................................................................................................................................................... 12 

16. Circuit diagram: ........................................................................................................................................................ 24 
17. Pneumatic drawing: .................................................................................................................................................. 24 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 



War
This

impo
main

 

1. In

App
rims

 

Cau

whic
Man

caus
 

Safe
reser

who
som

mach
mach

acco
dam

cove
reaso

(Atte
date

 
 

2. Sa

01 D
02 D

03 D
04 M

05 D
06 W

 
Secu

 

Cau

Whe
Do n

Do n
  

Clie
 

 
 

 

rning 
s instruction m

ortant for safe
ntenance of th

ntroduction: 

lication Rang
s. 

ution：Please

ch it is design
nufacturer sha

sed by failure

ety regulation
rved to traine

 already read
eone have the

hinery. Any c
hine without 

ording to the m
mage to machi

erage for abov
on, please rep

ention: warra
; warranty ex

afety Warnin

Don’t put han
Don’t put han

Don’t put han
Make sure and

Don’t put feet
Warning instru

urity warning

ution:  

en the securit
not allow to o

not allow to s

ents can self-s

manual is imp

fe use and ma
he machine. 

ge: The autom

e use the ma

ned, don't us
all not be liab

 to comply w

n: Use of this
ed and qualifi

d the introduc
e experience 

changes and b
manufacture

manual, may 
ine, manufact

ve. If some p
place them ac

anty is one ye
xcludes the ea

ngs: 

ds under the 
ds between th

ds in the tyre
d to check the

t between the 
uction  

g labels 

ty warning l
operate whe

set any objec

set the warn

portant for the

chine mainte

matic tyre cha

chine only fo

se it for othe
ble for any da

with these regu

s machine is e
ied profession

tion manual c
for operating

beyond the sc
r’s permissio

cause the ma
turer can canc

arts are dama
ccording to th

ear after manu
asy-broken pa

Mounting he
he jaws durin

e bead when d
e system is eq

Bead Breake

labels are def
n the securit

cts to obscur

ning labels (a

Ty

e machine, pl

nance of mac

anger is espec

or purpose fo

er purposes.
amage or injur

ulations.  

especially 
nal persons, th

carefully, or 
g similar 

cope of use on
on or do not 

alfunction and
cel warranty 

aged due to so
he spare parts

ufactures’ del
arts) 

ad/demountin
ng operation;

demounting th
quipped with 

er shovel and 

faced or off, 
ty warning la

re the securit

as right pictu

- 2  

yre Chan

lease read car

chine. Please 

cially designe

for 

ry 

those 

n this 

d 

ome 
s list. 

livery 

ng head durin

he tyre; 
a good groun

d the body dur

please recov
abels are mis

ty warning la

ure show) at 

ger 

refully before

keep this ma

ed for demoun

ng operation;

nding circuit;

ring operation

very them in 
ssed or impe

abels. 

any necessar

e installation 

anual properly

nting / mount

 

  
n; 

time! 
rfect.    

ry positions. 

and use; also

y in order to f

ting tyres fro

 

  

 

227.  201607

o it is 

further 

m wheel 

 06 



 
227.  201607 

 

- 3 - 

3. Technical data 

External locking rim dimensions   10~21＂ 

Internal locking rim dimensions 12~24＂ 

Max. Wheel diameter  1000mm（39＂) 

Max. Wheel width 355mm(14＂) 

Working Pressure 8-10bar 

Power supply   110V (1ph)/ 220V (1ph)/ 380V (3ph) 

Optional Motor power 0.75/0.55/1.1 kw 

Max. Rotating Torque (Turntable) 1078 N•m 

Overall Dimension   960*760*930 mm 

Noise Level <75 dB 

 

Remark:  

Rim dimensions defined at above table are based on the iron wheel rims. Aluminum rims are thicker than the 

iron wheel rims, so here above rim dimensions are just for the reference. 
Here above machine versions can be equipped with Rapid Tire Inflation Device (client optional device), IT-suffix 

version, accessory details can be found at the IT-suffix version diagram. 
 

4. Transport: 

When transporting, the machine should be with original package and placed according to the mark on the package. For 
the already packaged machine should be handled with a corresponding tonnage forklift for loading and unloading. The 

location to insert the fork feet shown as Fig 1 
 

5. Unpacking & Inspection: 

Pull out the nail which is nailed on the plate with tip jaw; unpack the carton and plastic cover. Check and make sure all 
parts shown on the spare parts list are included. If any parts are missing or broken, please do not use the machine and 

contact the manufacturer or dealer ASAP. 
                       

                                       
 

 
 

 
 

 
 

 
 

 

6. Workplace requirements: 

Choose workplace in compliance with safety regulations. Connect power supply and air source according to manual 
and workplace must have good air condition; in order to make the machine run well, its workplace requires at least 

clear space from each wall shown as Fig 2. If installing it outdoor, it must be protected by roof against rain and 
sunshine.   

 

Warning: the machine with motor must not be operated in explosive atmosphere. 
 

7. Position and installation:  

    7.1 Install the column (accessories details refer to the exploded drawing) 

Fig 2 Fig 3 

Fig 1 



 
227.  201607 

 

- 4  

1) Tools preparation   
2) Place the tilting seat (3, Fig 3) on the body (1, 

Fig 3) with 4 bolts (M12), push air hose (2, Fig 3) 
through the hole of the column. Tighten 4 self-locking 

nut(8, Fig 3).  

3) Insert screw (9, Fig 3) into the holes of both column and tilting cylinder 

shaft (11, Fig 3), tighten it with self-locking nut (10, Fig 3).  

4) Unscrew the two bolts on the left cover and remove the cover, connect 

air hose (2, Fig 3) previously mentioned to the side holes which control the 

tilting 5-way valve. Fix the left cover. 

5) Fix the plastic cover (7, Fig 3) with two bolts (4, Fig 3).  
6) Mount the plastic back cover (5, Fig 3) on the column with screw (6, 

Fig 3).      

7.2 Install the air tank assembly 

1) Unscrew the left cover, fix air tank with machine body by bolt(1) and 

and nut(2) 
2) Fix metal pipe (4) with connector (3), make sure there is no air 

leakage, shown as Fig 4. 

                                                            
                                                                          

8. Electricity and Pneumatic connections: 

Warning: Before installation and connection, check to be sure that the electricity power supply corresponds to 
the machine technical data. All the installation of electric and pneumatic devices must be operated by a 

professional electrician. 
 

Connect the compressed air connector which is on the machine right side with compressed air system. The electric grid 
that the machine connects to must have fuses protection device and good outer cover grounding protection. Install the 

leakage automatic air switch on the maim power supply, leakage current is set at 30A 
 

Caution: No power plug for this machine, the user should self-connect one power plug no less than 16A as well 
as in line with the machine voltage. Or directly connect with the power supply according to the above 

requirements.       
                                

9. Adjusting operation: 

 
 

 
 

 

Please note: below operation refer to Fig 4  
Tread the Turntable Rotation Pedal (Z), Turntable (Y) clockwise rotation; 
Lift up the Turntable Rotation Pedal (Z), Turntable (Y) counterclockwise rotation. 

Tread Bead Breaker Pedal (U), Bead Breaker shovel (R) compress; release Bead Breaker Pedal (U), Bead Breaker 
shovel (R) back to original position. 

Tread totally down Jaws open and close Pedal (V), four clamps (G) on the turntable open; Tread again, four clamps (G) 
close. When the pedal is in the middle position, the four clamps stop moving. 

Depress pneumatic locking button (K) to lock the Slide arm (N) and Vertical arm (M). 
Tread the Bead Breaker pedal (H), the tilting column (C) backwards down; depress again, the tilting column return. 

Tyre changer operation is consisted of three parts: 

1）Demounting the tyre bead 

Bead Breaker pedal(U)  

 Turntable Rotation pedal (Z) 
Titling pedal (H) 

Jaws open and close pedal(V) 

Fig 4 



2）Demoun
3）Mountin
 
Caution: Be

Ensure to ex
from the rim

 

9.1. Break

Ensure to ex

buffer (S). B

rim shown a
Repeat the a
tyre until ty

          

9.2. Demo

Ensure to

Apply lubri
tear on tyre.

Clamp th
a- to clam

Depress t
reference sc

(V) until the
b- to clam

Positionin
and close Pe

Caution: C
clamps befo
          

Lower th

(I) rests nex
lock the Ver

distance fro
about 2-3 m

front section

above the m
          

Caution: C

operator. 
          

With the 
clockwise d

 
For the ot

from the wh

 

9.3. Mount

Caution: 

To avoid 
manufacture

nting the tyre
ng the tyre 

efore any ope

xhaust the air
m. 

king the tyre

xhaust the air

Bring the sho

as Fig 5. Dep
above operati

yre bead is rel

          

ounting the 

o remove all t

cating grease
.      

he wheel meth
mp the wheel 

the Jaws open
cale on the Tu

e wheel is sec
mp the wheel 

ng for the fou
edal (V) to op

Check to mak
fore next step

          
e Vertical Arm

xt to the edge 
rtical Arm (M

om Mounting 
mm.Insert the 

n of the moun

mounting head
          

Chains, brace

          

Lifting Lever
direction until

ther side tyre

heel rim. Dep

ting the tyr

Check to mak

any damage 
er. Put on the

 

erations, don’t

r in the tyre c

e bead： 

r in the tyre c

vel (F) again

press Bead bre
ions on differ
leased comple

          

tyre : 

the weights o

e (or similar lu

hods shown a
from outside

n and close P
urntable (Y); 

cured by the j
from inside: 

ur clamps (G)
pen the clamp

ke sure the w
p. 

          
m (M) until th

of the rim, fl
M) and Horizo

head/demoun
Lifting Leve

nting head/de

d/demounting
          

elets, loose cl

          

r held in posi
l the tyre is co

e demounting

press the Titlin

re : 

ke sure that t

on type, lubr
e tyre and che

t wear loose c

ompletely, an

ompletely, pl

st the bead ab

eaker Pedal (
rent positions
etely. 

           

on the wheel r

ubricant) arou

as below rega
e: 

edal (V) halfw
put the tyre o

jaws.  
 

) and let them
ps thereby loc

wheel firmly s

           
he Mounting 

lip pneumatic
ontal arm in p

nting head to
r (T) between

emounting he

g head as show
           

lothes and an

           

ition, depress
ompletely sep

, keep using t

ng pedal (H),

he tyre and th

ricate the tyre
eck the situati

- 5 -

clothing and 

nd remove all

lace the tyre a

bout 10mm fr

(U) to push pa
s around the t

           

rim and to ex

und the tyre b

arded to the ru

fway down to
on turntable, h

m all closed. P
ck the wheel 

secured by th

           
g head/demou

c locking butt
position, and 

o the edge of w
n the tyre bea

ead (I), and m

wn as Fig 6.
           

nything else 

          

 the Turntabl
parated from 

the lifting lev

, the column b

he wheel rim 

e bead and the
ion. 

wear protecti

l the wheel w

against the ru

from the edge

addle into tyr
yre and both 

          

xhaust the air 

bead. Withou

uled dimensio

o middle, posi
hold the rim, 

Put the tyre on
in place. 

he four 

         
unting head 

ton (K) to 
control the 

wheel rim 
ad and the 

move the tyre 

          

close to the r

          

e Rotation Pe
the wheel rim

ver to lift the 

backward dow

are of same 

e wheel rim w

ive hat, glove

weights 

ubber 

of the 

re. 
sides of 

          

in the tyre co

ut the lubrican

on: 

itioning for th
and depress t

n the turntabl

          

          

rotating part

          

edal (Z), rotat
m. 

tyre, make th

wn, take out t

size before m

with the lubric

es, and skid-p

   

ompletely bef

nt may lead to

he four clamp
the Jaws ope

le and depres

          

        

ts will bring 

          

te the Turntab

he other side t

the tyre. 

mounting the t

cation recom

Fig 5

Fig 6 

227.  20

proof shoes. 

fore this oper

o badly wear 

ps (G) by 
n and close P

s the Jaws op

      

danger to th

 

ble (Y) in a 

tyre separated

tyre. 

mended by 

5 

 
01607 

 

ration. 

and 

Pedal 

pen 

he 

d 



clamp the w

onal Vertical M

k to place as d
e the rear sect

the front sect
e with hands o

e down bead.

e operation fo

07B 

m 007B is an a

operation o

erations that

oper operatio

Data  

egulations 

is especially r

mechanical op

th our tire cha

ible for any u

on  

of this auxilia
, disconnect t

rt  

with a forklif

ng  

cking, check 
any parts are m

Please keep th

ce Requirem

s the minimu
. Please cho
om all direct

  

e the 037B he

the tire chan

Work P

W

Package

Nois

wheel rim, do

Mounting Arm

demounting t
tion of the M

ion of the Mo
or help arm, a

 

or mounting th

auxiliary devi

of this mach

 are not stat

on. Please ke

 

reserved to tr

peration and r

angers, we ar

unauthorized 

ary device sho
the device fro

ft truck as illu

and make su
missing or br

he package o

ment  

um distance
oose the rig
tion for oper

elp arm on th

nger from po

Pressure  

eight  

e dimension 

e Level  

n't put your 

m, put the tyr

the tyre. And 
ounting head

ounting head/
and then spin

he tyre up bea

ice for tire ch

hine, the ope

ted in it. Man

eep the manu

ained profess

read this manu

e not sure it c

modification

ould be done 
om power sup

ustrated in Fi

re all parts sh
roken, please 

ut of children

e (cm) from w
ht place to i

ration. 

he machine bo

ower supply 

- 6  

r hands on th

re on the rim,

let one side o
d/demounting

/demounting 
n the turntable

ad. (Fig 7)  

hanger, it is u

erator is req

nufacturer w

ual handy fo

sional person

ual carefully.

can work with

n  

by profession
pply and air s

ig 8.  

hown on the p
call the manu

n’s reach.  

walls after a
nstall it. And

ody as follow

y and air sou

8~1

11

1550*55

LpA

he wheel rim 

 let the 

of tyre 
 head, the 

head. 
e for 

          

sed to help to

quested to r

will not be re

or consulting

nel or someb

. This device 

h others. Man

nal personnel
ource.  

packing list a
ufacturer or t

assembly this
d note keep 

wing steps: 

urce.  

10 bar  

10kg 

50*310mm

A<75db  

to avoid inju

        

o demount an

read the ma

esponsible fo

.  

ody who has 

must be 

nufacturer 

l.  

re 
the 

s 
at 

ury during t

 

nd mount tires

anual carefu

or any injury

F

Fig 7 

Fig 1

227.  201607

this 

s.  

ully. Do not 

y or damage 

Fig 8 

Fig 9 

10 



2）Remov
3）Install t

screw 1 an
 1、scr

4）Install t
roller 4, tir

arm.(Fig 1
5）Connec
6）fix the l

 

10.4. Func

Fig 11 

1-tire pr

3-rise-f

5-tire pr

8-tire pr

The sp
The rise

Fig 11) whe
 

10.5. Trial 

The 007

bar to 1

 1) Lift

Fig 11)

rotating

2) Brin

the rise

3) Ope

with the

Safety w
Warnin

Do not 
Do not 
Order t

10.6. Oper

Mounting

from the tire
 

 
 

 
 

 
 

 
 

 
 

 

ve the left co
the upper su

nd washer 2
rew M10x 30
the tire press
re pressing 

1)  
ct the air hos
left cover of 

ctional Part

shows funct

ressing rotati

fall switch han

ressing head 

ressing arm  

pecifications 
e-fall switch 

en mounting a

operation 

7B device mu

10 bar is desir

ft the rise-fall

)  should rise

g arm (1, Fig 

ng the tire pr

-fall switch h

erate the rise

e tire’s arc to

warning lab
ng: Unreada

use the tire 
add any obj

the warning

rations 

g and demoun

e bead will m

Fi

over of the b
upport and b

;(Fig 10) 
0    2、wa
sing rotating
head(bottom

seφ6mm  
the body ba

ts      

tional parts o

ing arm     

ndle      

(bottom)    

for switch h
handle (3, F

and demount

ust connect w

rable. 

l switch hand

e. Down the 

11)  should 

ressing rotati

handle 3 to fix

e-fall switch h

 facilitate the

el:  
able and miss

changer if on
ject that coul
g labels sho

nting big flat 

make the oper

ig 12

body from th
bottom suppo

asher φ10 
g arm 1,tire 
m) 5, tire pr

to the corre
ack.  

of the 007B 

  2-tire pres

  4-tire liftin

 6-tire press

handle of help
Fig 11) is to a

ting tires.  

with the air c

dle(3, Fig 11

rise-fall swit

lower.  

ng arm 1 to t

x the tire with

handle (3, Fi

e mounting an

sing warning

ne or more l
ld prevent th
own as righ

tire is difficu

ation easier. I

- 7 -

he tire chang
ort on the he

 
pressing he

ressing rolle

esponding T-

device:  

ssing head (up

ng roller  

sing roller 

p arm 007B:
adjust the tire

compressor, a

1) up, the tire

tch handle (3

the center of 

h the tire pres

g 11) to adju

nd demountin

g labels must

labels are mi
he operator f
ht on the pla

ult work. By t

It is a good h

Fig 

ger;  
elp arm; Inst

ead(upper) 2
er 6, tire pre

-join through

pper)  

:  
e pressing rot

and the air pr

e pressing rot

, Fig 11), the

f the turntable

ssing head (lo

ust the tire pr

ng operations

t be replaced

issing.  
from seeing t
ace where y

the help of 00

helper for tire 

13

tall the help 

2, rise-fall s
essing arm 8

h the rear ho

tating arm (1

essure from 8

tating arm (1

e tire pressing

e, adjust the t

ow) 5.  

essing roller 

.  

d immediatel

the labels.  
you need.  

07B help arm

changer. 

arm on the t

switch handl
8 separately

ole of the bo

1, 

8 

1, 

g 

tire pressing 

(6, Fig 11), 

ly.  

m to mount/de

F

227.  20

tire changer

e 3, tire lift
y on the help

ody.  

rotating arm 

make it get t

mount the tir

Fig 11

ig 14

 
01607 

 

r with 

ing 
p 

1 by 

touch 

re 



 
227.  201607 

 

- 8  

10.6.1. Fixing The Tire (function of central positioning) 

1)  Lubricate the bead according to the manual. Clamp the tire from outside (suggest to using the protection cover on 

the jaws)  

2)  Tread the corresponding pedal to open the jaws, and rotate the auxiliary arm to the non-working position;  

3)  Put the tire on the turntable, depress the corresponding pedal to close the jaws until they near the rim and touch 

with the tire.( Fig 12)  

4)  Insert the tire pressing head (upper) 2 and tire pressing head (bottom) 5 on the rotating arm 1;   

5)  Turn the rotating arm 1 to its working position. Fix the tire with the tire pressing head (upper) 2 and tire pressing 

head (bottom) 5 preparing for central positioning; ( Fig 13)  

6)  Lower the auxiliary arm slowly with the switch handle 3 until the tire pressing head (bottom) 5 get touch with the 

rim center. Then lower it about 1 cm once more to make the jaws touch the rim;  

7)  Tighten the jaws, and raise the auxiliary arm with the switch handle. Remove the tire pressing head (upper) 2 and 

tire pressing head (bottom) 5, turn the rotating arm 1 to its non-working position.  

10.6.2. Demounting The Tire  

1). Loosen the beads with the tire pressing roller 6 again and again if necessary.  

a- Adjust the tire pressing roller (6) according to the tire dimension; (note: no touch on the tire rim) 

b- Down the switch handle 3 to lower the auxiliary arm, loosen the bead with the tire pressing roller 6. If need, change 

other positions to loosen ;(6, Fig 14)  
Notice：Lubricate the bead before your operation.  

c- Raise the auxiliary arm after loosening, and push the rotating arm 1 to non-working position. Get preparation for 

demounting. 

 
 
 
 
 
 
 
 
 
 
 

2). Demounting the upper bead  

a- Close the demount/mount head (7, Fig15) near from the tire as the manual 

stated. Move the rotating arm (1, Fig 15) to its working position.  
b- Move the tire pressing head (upper) (2, Fig 15) near from the 

demount/mount head, down the rise-fall switch handle to press the bead 
with the tire pressing head (upper) so as to place the demount/mount head. 
Insert the lifting lever according to the instruction of tire changer;  

c- Raise the auxiliary arm, mount the tire pressing head (upper) on the tire pressing 

arm (8 Fig 11) and rotate it to the opposite side of the mounting head. Press the 
tire with the switch handle to create enough space; hang the bead on the demount/mount head with the 
help of the lifting lever(Fig.16). 

d- Raise the auxiliary arm and push it to non-working position;  
e- Depress the corresponding pedal to turn the turntable in clockwise direction, and then the upper bead will be 

removed from the tire. 

 

Fig 15 Fig 16 Fig 17 

Fig 18



ing the botto

ng the rotatin
sition the tire 

ut not touch it

ert the lifting
pressed again

press the cor
e the switch 
he rim compl

nting the bot

With some t

ead loosening
ire lifting rol
ition the tire 
ng the bottom

move the tire 
he bottom bea

unting the tir

Mount the bot

ing! Move t
d by collision

Rotate the roll
ressing head 

the mounting
ckwise direc

Fig 19)  

Pay special 
don’t touch 

g the tire : 

e: It is very d
th instruction

s happen to t
rd, the big po

und. 

urst caused b
el rim and the

or the wheel 
sure of tyre in

rator fails to c

ate as follows
the valve cap

 make sure th
 make sure th

e both the tyr

m bead  

ng arm to non
lifting roller 

t;  

g lever to the
nst the tire;  

rresponding p
handle to ris
letely; ( Fig 1

ttom bead  

tires, the bot

g procedure 
ller always fa
lifting roller 

m bead on the 

lifting roller
ad detach fro

re  

ttom bead on 

the rotating 
n!  
ler support to
(upper) abou

g head 3-5 m
ction. Then t

attention to
the rim. Or 

dangerous du
n. When infl

tyre or rim. T
ower may ca

y following: 
e tyre are not 

rim is damag
nflation is ov

comply with t

s: 
p from the val

he air nozzle 
hat the tyre an

re bead and th

n-working pos
under the tire

e special hol

pedal to turn 
se the auxiliar
17) 

ttom bead ca

until the bea
acilitates the 
and lift the bo
mounting he

r and depress 
m the rim co

the rim as the

arm to non

o move the tir
ut 90 degree 

mm with the ti
the tire press

o this proced
it will cause 

uring inflatin
ating, it will 

The possible
ause injury o

of the same s

ged; 
er the max. p

the safety reg

lve stem; 

is pressed do
nd the wheel 

he wheel rim,

- 9 -

sition;  
e, make sure 

le and hold i

the turntable
ry arm until 

an be remov

ad detach fro
e bead demou
ottom bead u

ead using the 

 the correspo
ompletely. 

e instruction 

n-working p

re pressing ro
with the mo

ire pressing ro
sing head (u

dure. Make s
 damage to t

ng operation
turn to be e

e burst force
or death of th

size; 

pressure recom

gulation; 

own complete
rim are of the

, additional lu

it is near the

t to keep the

e in clockwis
the bottom b

ved only by t

om the rim c
unting especi

until it is in th
lifting lever; 

onding pedal 

of tire chang

position befo

oller near the m
ounting head.

oller. Tread th
upper) rotate 

sure the tire 
the rim cause

n, take carefu
extremely da

tire goes upw
he operator o

mmended by 

ely over the th
e same size; 

ubrication is r

edge of the 

e tire lifting 

se direction, 
bead remove 

the tire liftin

ompletely.  
ially for spor
e drop center
 

to turn the tu

er.  

re operation

mounting hea
 Lower the a

he correspond
together wit

pressing he
ed by friction

ully and 
ngerous 

ward 
or the 

manufacturer

hreads of the 
           

required if ne

ng roller. To 

rts tires with
r; ( Fig 18)  

urntable in cl

n so as to a

ad (about 3-4
auxiliary arm

ding pedal to
th the turnta

ead (upper) a
n. 

r; 

valve stem. 
           

eeded;      

Fig 

227.  20

do this, cont

h wide tread.

lockwise dire

avoid the da

4 cm). Positio
m to press the

o turn the turn
able to moun

and tire pre

  

          

Fig 19

20 

 
01607 

 

tinue 

.  

ection 

anger 

on the 
e tire 

ntable 
nt the 

ssing 

           



5) In
bead

conv
6) C

Note
Kee

Only
the t
 

12. M

Plea
pow

and 
Note

 

13. M

C

mac
imp

C
elect

Peda
mac

prov
    

- 

- 
Chec

Unsc
tread

then
cont

othe

(Fig 

- 

    

Note
the T

    
Note
 

Rem

suita
 

Cau
Note

head
Note

nflate the tyre
d is fixed or n

vex rim or do
Continue infla

e:Never exce
p hands and

y specially tr
tyre changer

Moving mach

ase use forklif
wer supply, lift

fix it tightly. 
e: the place ch

Maintenance

aution: only

chine's life, m
act the reliab

aution: befo
tric power su

al or Turntab
chine. Damag

vided by man
          

Clean the ma
diesel oil onc

 Following m
ck oil level in

crew with hex
d Jaws open a

n check wheth
tinuous opera

rwise adjust t

21)        

As shown in
the drain v

drained wa
          

e: After the f
Turntable (F

          
e: in the even

move the left 

able distance

ution: please 
e: If Vertical

d/demountin
e: In order to

e with break, 
not. Repeat op

ouble convex 
ating and chec

eed the max. 
d your body a

rained perso
r.  

hine: 

ft to move the
ft the base boa

hosen for fixi

e: 

y the professi

maintain the 
bility of the m

ore performin
upply and pn

ble Rotation
ged parts mu

nufacturer. 
          

achine once e
ce per week a

maintenance m
n Oil Fog Ma

x wrench (E)
and close Ped

her oil in Oil F
ation, tread tw

the screw (D)

n Figure 21-1
valve to drai

ater, drain va
          

first 20 days 
Fig 22)    

          
nt of turntab

side cover b

e between m

disconnect t
l Arm not be

ng head to rim
o achieve the

while inflatin
peration abov

rim; 
ck the air pres

inflation pre
away from in

ons are allow

e machine. D
ard and insert

ing the tyre c

ional persons

machine tim
machine or e

ng any main
neumatic pow

n Pedal for 3~
ust be replac

           
           

every day afte
and lubricate 

must be done
aker, please be

). Based on co
dal or Turntab

Fog Maker d
wice every tim

) that control

1, when you 
in away wate

lve can be au
           

of use, retig

          
ble lose powe

y unscrewin

otor support

the machine 
e locked or no

m, please adj
e reliability o

ng, check the 
ve until the be

ssure frequen

essure given 
nflating tyres

ed to perform

isconnect the
t the feet of fo

changer must 

s can do the 

mely accordin
even cause in

ntenance, disc
wer supply, a

~4 times to e
ced by profes

          
          

er work. Clean
the slides and

e at least once
e filled with S

onnection of 
ble Rotation P

rops down a 
me, drop down

led oil enter w

found there a
er with your 

utomatic close
          

hten the jaw

          
er, check to s

g the screws

t and motor 

from electric
ot meet the r

just Hexagon
of jaws and B

- 10  

pressure liste
ead is secured

ntly until to re

by the tyre m
s. 

m the operat

e tyre changer
forklift. Then 

meet the safe

maintenanc

ng to the ma
njury to oper

connect the t
and tread th

evacuate all c
ssional perso

          
          

an the dirt on 
d clamps.   

e per month: 
SAE30# oil i

compressed a
Pedal 5-6 tim

drip of oil. F
n a drip of oi

with minus sc

are some wat
r fingers; loo

ed under the a
          

ws with tighte

          
see if the belt

s; adjust two

base; tight t

c power supp
requirement 

nal Locking 
Bead Breake

ed on the pre
d; you need ta

each the requ

manufacture

tions, do not

r from the ele
mount the ty

ety regulation

e. To prolong

nual. Otherw
rator and oth

tyre changer
he Jaws open

compressed a
ons with the s

          
          

the turntable 
           

        
f need. 

air, first to   
mes, and   

or  
l,  

crewdriver.  

ter in the cup
sen your fin

action of the 
          

ening screws

      
t is tight as fo

screws locat

he screws fo

ply and pneu
that 2-3mm

Plate, refer
er shovel, op

ssure gauge, 
ake special st

ired pressure

er. 

t allow other 

ectricity powe
re changer m

n. 

g the 

wise, it will 
hers nearby.

r from the 
n and close 

air from the 
spare parts 

           
           

with 
          

  

          

p, push up 
gers after 

spring.  
           

s (B) on 

ollow steps: 

ted on the m

r the belt ten

umatic powe
 from the bo

to Fig 24 and
erate as follo

also check w
teps when inf

e.  

r to operate o

er supply and
machine to a n

. 

         F
          

    

          

          

motor suppor

nsion.(Fig 23

er supply.  
ottom of Mou

d adjust the 
ows to keep t

Fig

227.  201607

whether the 
flating 

or be near 

d pneumatic 
new position 

ig 21 
          

         

t, keep a 

3)  

unting 

(X). 
their valves 

g 22 

          

          

 

 



clean:  
1. Remove t

2. Loosen th
3. Clean the

 

          

14. Trouble

 

 
 

 
 

 
 

Problem

The turnt
one direc

Demount

turntable 
wheel); 

The jaws
The turnt

incorrect

The mou

head alw
operation

The Bead

open and
back to th

The Bead

difficultly

the left side c

he valve muff
e mufflers wit

    Fig 23 

e shooting ta

m 

table rotate ju
ction or can’t 

t or fix the wh

can’t lock (s

s delay to ope
table locks th

ly. 

unting head/de

ways touch the
n. 

d Breaker Ped

d close Pedal 
he original po

d Breaker sho

y. 

cover of the m

fflers (A) whic
th compresse

     
          

able: 

ust in  
rotate. 

heel, the 

spin with 

en/close;  
he rim  

emounting 

e rim during 

dal and Jaw 

can’t turn 
osition. 

ovel operates 

machine  bod

ch belong to
d air, please r

  
          

Reason

Reverse S

Belt brok

The Moto

Leakage 

The clam

Worn jaw

Broken w

cylinder

The locki

or unqual

Screws o
Vertical A

Locking 

 pedal sp

Jammed 

The wash
cylinder i

- 11 -

dy by unscrew

Jaws open an
replace it refe

  Fig 24 

Switch broke

ken  

or’s malfunct

of Air netwo

mping cylinde

ws 

washers of the

ing plate inco

lified. 

on the chuck l
Arm can’t be 

Plate 

pring broken

silencer 

her on the Be
is broken. 

- 

wing the two

nd close Peda
erring to the s

en 

tion 

rk 

er can’t work.

e chuck 

orrectly adjus

loose; the 
locked by 

ead Breaker 

screws;  

al and Bead B
spare parts lis

 

Solution 

Replace t

Replace t

Check the

block wir
Replace t

Check all

network. 

Replace t

Replace t

Replace i

st 
Replace o

Tighten th
Locking P

Replace i

Clean it o

Replace i

Breaker Pedal
st if it is dam

the Reverse S

the belt  

he motor cable

re; 
the motor if i

l the parts on

the cylinder p

the jaws. 

it. 

or adjust it. 

the screws; re
Plate. 

it. 

or replace it. 

it. 

 
Fig 25

227.  20

l; (Fig 25) 
aged. (Fig 25

Switch 

e or terminal 

t was broken

n the air 

piston. 

eplace the 

5 

 
01607 

 

5) 

. 



 
227.  201607 

 

- 12  

15. Exploded drawing: 

 

 
 

 
 

 
 

 
 

 
 

 
  

 
 

 
 

 
 

 
 

 
 

221A-1 CX-221-010000-A Machine body 221 

221-2 CX-221-080000-0 Pedal front cover  

221-3 CX-221-020000-0 Left cover  

4 B-010-060101-0 Hex socket head bolt M6×10 

5 B-040-061412-1 Flat washer Ø6*14*1.2 

6 B-014-080251-0 Outer hex bolt M8x25 

7 B-014-08201-0 Hex socket head bolt M8×20 

8 B-040-082220-1 Flat washer  Ø 8*22*2 

9 C-221-500000-0 Rubber foot buffer  

221-10 C-200-500000-0 Bead breaker buffer 

11 B-027-060401-0 Grounding  screw M6x40 

12 C-200-580000-0 Lifting lever  

200-14 C-200-510000-0 Bead breaker arm rubber  

200-15 C-200-470000-0 Oil-water box  

16 B-010-080201-0 Hex socket head bolt M8x20 

17 B-040-081715-0 Flat washer Ø8*17*1.5 

221-20 CX-221-010106-0 Tilting seat 

221-21 C-221-820000-0 Tilting protect cover 

22 B-001-100001-0 Self-locking nut M10 

23 B-014-100251-0 Outer hex bolt M10*25 

 

 
 

 
  

23
22

1617126 11 9

8

7



 
227.  201607 

 

- 13 - 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

141

B07#

7#

141



 
227.  201607 

 

- 14  

 

 

79 S-012-010806-0 Quick union 1/8-Ø6 221-149 C-221-350100-0 Tilting cylinder cover without 

80 C-221-250600-0 Locking cylinder plate 150 S-005-020075-0 V seal Ø20*28*7.5 

81 CX-221-190000-0 Horizontal arm locking plate 221-151L C-221-550000-L Tilting cylinder 

82 B-040-081715-1 Flat washer 8*17*1.5 152 B-004-120071-0 Nut ( silver )  M12*1.5*7 

83 C-221-410000-0 Horizontal arm locking spring  221-153 C-221-350500-0 Tilting cylinder barrel 

84 CX-221-240000-0 Horizontal arm block 154 S-010-010806-0 Straight union  1/8-Ø6 

85 B-014-080201-0 Outer hex bolt M8*20 221-155 C-221-350300-0 Titling cylinder cover with 

86 B-001-080001-0 Self-locking nut M8 221-156 CX-221-351000-0 Tilting cylinder piston rod 

87 B-001-120001-0 Self-locking nut M12 221-157 C-221-350700-0 Titling cylinder rubber sheath 

88 B-040-122520-1 Flat washer Φ12*25*2 137 B-014-100251-0 Outer hex bolt M10*25 

89 B-040-122520-1 Flat washer Φ12*25*2 159 B-040-104030-1 Flat washer 10*40*3 

90 C-221-230000-0 Locking spacer 161 B-001-120001-0 Self-locking nut M12 

221-116 C-221-480000-0 Horizontal arm protection back 163 B-014-120651-0 Outer hex bolt M12×65 

119 B-010-100501-0 Hex socket head bolt  M10*50 221-169 CX-221-220000-0 Hex locking board 221 

221-120 C-228-490000-0 Vertical arm cap 228 221-171 C-221-790000-0 hose guide 

221-121 C-228-390000-0 Vertical arm spring  221-172 CW-105-021102-0 Complete titling cylinder 

127 B-007-120161-0 Hex socket head bolt M12*16 221-173 CX-221-250000-A Column 

128 C-221-200000-0 Shock absorber 221-174 C-231-450000-0 Column protection cover 

129 B-010-060351-0 Hex socket head bolt M6×35 221-175 C-221-460000-0 Titling Column back cover 

221-130 P-120-260000-0 guide pulley 176 B-024-050161-1 Cross head screw 5*16 

131 B-010-060161-0 Hex socket head boltM6×16 177 CX-221-260000-0 Column shaft 

132 S-017-010806-2 T-union 1/8-2*O6 221-180  Complete locking cylinder 

221-133 CX-221-160000-0 Vertical arm  221-182 C-221-090100-0 Complete locking cylinder 

221-134 C-228-520000-0 Vertical arm washer  221-183 S-005-050065-1 V seal Ø50*60*6.5 

136 CX-200-170000-0 7# Mount/demount head 221-184 S-000-006300-0 O seal Ø6*3 

137 B-014-100251-0 Outer hex bolt M10*25 185 B-010-060551-0 Hex socket head bolt M6×55

300-123 C-2592-150500-0 Mount/demount head flat 221-186 CX-221-090200-0 Locking cylinder cover Ø60 

200-124 C-200-150400-0 hex round pin 221-187 S-000-052200-0 O seal 52X2 

300-125 C-2592-150300-0 Mount/demount head(white) 190 C-221-210100-0 Pneumatic handle switch 

300-125B C-301-150300-0 Mount/demount head(black) 191 C-221-210200-0 Pneumatic handle valve rod 

135-B07# CW-113-030000-0 Complete Mount/demount 192 C-221-210500-0 Pneumatic valve rod cap 

300-139 C-300-150000-0 Mount/demount head 7# 193 C-221-210300-0 Pneumatic handle cover 

141 B-007-120161-1 Hex socket head bolt M12×16 194 C-221-210400-0 Pneumatic handle spacer  

142 CW-119-021100-0 Complete Pneumatic locking 195 S-000-007265-0 O seal 7.5*2.65 

143 B-010-060161-0 Hex socket head bolt  M6×16 196 B-055-080001-0 Snap ring Ø8 

145 S-000-068353-0 O seal Ø68.26*3.53 197 S-010-010806-0 Straight union  1/8-Ø6 

221-146 C-221-350900-0 Tilting cylinder threaded  221-198 C-221-400000-0 Hex locking board spring  

221-147 C-221-350200-0 Tilting cylinder piston rod 199 B-007-100121-0 Hex socket head screw M10

148 B-001-080001-0 Self-locking nut M8 221-103 S-000-068353-0 O seal Ø68.26*3.53 

221-101 S-000-011180-0 O-seal φ11*1.8 221-104 S-000-065053-0 O-sealφ65*5.3 

221-102 S-005-065075-0 Y-sealφ65*75*6    



 
227.  201607 

 

- 15 - 

 
 

 
 

 
 

221-201 CX-221-130000-0 Turntable 615 

202 CX-221-120300-0 Jaw sliding plate(optional) 

200-203 CX-200-120000-0 Jaw cap assembly  

200-204 C-200-570000-0 Jaw 200 

205 CX-200-140000-0 Big washer  

206 B-050-160000-0 Spring washer Ø16 

207 B-014-160401-0 Outer hex bolt M16×40 

208 C-200-440000-0 Turntable cap  

221-209 CX-221-310000-0 Connection rod assembly 615 

221-210 CX-221-280000-0 Square turntable 615 

211 CX-200-290000-0 Square turntable washer 

212 B-055-650001-0 Snap ring Ø65(shaft) 

221A-2

14 
CX-221-110000-A Jaw slide guide with pin  

215 B-040-122520-1 Flat washer Ø12X25X2 

216 B-055-120001-0 Snap ring Ø12(shaft) 

217 B-014-120801-0 Hex socket head bolt M12×40 

218 B-046-122050-1 Teeth locking washer Ø12×1 

219 B-040-123030-1 Flat washer  Ø12X30X3 

200-220 CX-200-300000-0 Connection rod nut  

221A-2

21 
CX-221-110100-A Jaw slide guide without pin  

221-222 C-221-100400-0 Threaded connection rod 393 

221-223 C-221-100200-0 Clamping cylinder piston rod 400

200-224 C-200-100100-0 
Clamping cylinder cover without 

handle  

225 S-011-010808-0 Straight union  1/8"-Ø8 

226 S-005-020075-0 V- seal 20*28*7.5 

227 S-000-063265-0 O- seal 63*2.65 

200-228 C-200-540000-0 Clamping cylinder piston Ø70 

229 B-040-122520-1 Flat washer Ø12X25X2 

230 B-004-120071-1 Nut M12X7X1.75 

221-231 C-221-100500-0 Clamping cylinder barrel 360 

232 S-000-019262-0 O- seal Ø19.6X2.62 

200-233 C-200-100300-0 
Clamping cylinder cover with 

handle  

234 S-018-010808-0 Quick union 1/8-Ø8 

235 B-001-080001-0 Self-locking nut M8 

221-236 CW-105-021100-0 Complete clamping cylinder  

221-237 CW-104-021100-0 Complete square turntable 615 

 
 

 
  

206

207

205

208

202

226

225

234

235

230
229

227
232

216

217

219

215

211

212

218



 
227.  201607 

 

- 16  

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

200-13 C-200-360000-0 Bead breaker arm spring 320 B-055-160001-0 Snap ring Ø16 

200-301 B-010-140301-0 Hex socket head boltM14×30 331 S-000-019262-0 O-ring  Ø 19.6*2.62 

302 B-001-060001-0 Self-locking nut M6 200-321 S-000-175500-0 O-seal Ø170.8x5.33 

303 S-018-010408-0 Union (90°) 1/4-Ø8 200-322 CX-200-030000-0 Bead breaker arm 200 

304 B-001-160001-1 Nut M16*1.5 200-323 CX-200-040000-0 Bead breaker pin 

305 B-040-162820-1 Flat washer  Ø16*28*2 200-324 CX-200-050600-0 Bead breaker cylinder rotating pin

306 S-000-016265-0 O-seal Ø 16*2.65 325 B-040-122520-1 Flat washer Ø12*24*2 

307 S-000-020265-0 O-seal Ø 20*2.65 326 B-001-120001-0 Self-locking M12 

200-308 S-000-180500-0 O-seal 180x5 327 B-040-083030-1 Flat washer Ø8*30*3 

200-309 CX-200-050500-0 
Bead breaker cylinder cover 

assembly 
328 B-050-080000-0 Spring washer Ø8 

200-310 C-200-050100-0 
Bead  breaker cylinder piston 

rod 
329 B-014-080201-0 Outer hex bolt M8×20 

311 S-005-168115-0 V-seal 185X168X10.8 330 S-011-010808-0 Straight union1/8-Ø8 

200-312 C-200-050200-0 Bead breaker cylinder piston 200-334 CW-108-020000-0 Complete bead breaker cylinder 

200-313 CX-200-050300-0 Bead breaker cylinder barrel 350 CW-112-209800-0
Bead breaker cylinder exhaust 

valve  

314 B-010-060161-0 Hex socket head bolt  M6×16 351 S-012-010808-0 Union (90°)1/8-Ø8 

200-315 CX-200-070000-0 Bead breaker shovel assembly 352 C-098-600200-0 
Bead breaker cylinder exhaust 

valve cover 

316 B-010-120901-0 Hex socket head bolt  M12×90 353 C-098-600400-0 Seal washer 

317 B-001-160001-1 Self-locking nut M16*1.5 354 C-098-600300-0 Bidirectional seal 

318 U-006-000001-1 Guide belt 355 C-098-600100-0 
Bead breaker cylinder exhaust 

valve barrel 

200-370 C-200-070600-0 
Bead breaker shovel protection 

cover(optional) 
356 S-023-010401-6 Muffler  

319 B-050-140000-0 Spring washer Ø14 357 S-010-010408-0 Straight union 1/4- Ø8 

 

353 354 355 356

350
357

351 352



 
227.  201607 

 

- 17 - 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

231-480 

445

407 408

410 411

436

405

430

428
427

470 420

437

438

440

439

441

406

423

432

409

429

417

418

433

425

434

616
465

452

457

453

423

470

462

443

442



 
227.  201607 

 

- 18  

 
 

228-401 C-228-060400-0 Reverse switch pedal 430 B-024-040161-0 Cross Round Head Screw M4X16

228-402 C-228-060300-0 5-way valve pedal(right) 200-431 C-200-530000-0 Reverse switch handle 

228-404 C-228-060200-0 5-way valve pedal(left) 432 B-001-060001-0 Self-locking nut M6 

405 B-055-120001-0 Snap Ring Ø12 433 B-040-030000-1 Flat Washer Ø3 

406 B-040-122520-1 Flat washer Φ 12*24*2 434 B-017-030161-0 Cross Head Screw M3X18 

407 B-017-040301-0 Cross-round head screw M4X30 200-435 CX-200-060600-0 Pedal Connection Rod 

408 B-040-040000-1 Flat Washer Ø4 436 B-001-080001-0 Self-locking nut M8 

409 B-001-040001-0 Self-locking nut M4 437 CX-221-060700-0 Pedal Front Shaft 

410 B-001-080001-0 Self-locking nut M8 438 B-004-080001-0 Nut M8 

411 B-040-081715-1 Flat washer Φ8*17*1.5 439 C-200-370000-0 Pedal twist spring 

200-412 C-200-061300-0 Cam connection rod 440 B-010-080501-0 Hex Socket Head Bolt M8X50 

221-413 C-221-060100-0 Pedal support board 441 B-010-080201-0 Hex socket head bolt M8*20 

200-414 C-200-380000-0 Pedal Spring 442 S-012-010808-0 Quick union 1/8- Ø 8 

200-415 C-200-061500-0 Cam 443 S-012-010806-0 Quick union 1/8-Ø6 

200-416 C-200-810000-0 Cam washer 445 S-016-010808-2 Quick T-union 1/8-2* Ø 8 

417 B-010-060201-0 Hex Socket Head Bolt M6X20 200-449 C-200-060901-0 5-way valve barrel 

418 B-040-061210-1 Flat washer Ø 6X12X1 200-451 C-200-061100-0 5-way valve cover 

420 B-019-290121-0 
Cross Head Self Tapping Screw 

ST2.9*12 
452 B-024-290-121-0 Cross head ST2.9*14 

200-421 CX-200-060500-0 Cam cover 453 S-023-010801-0 Muffler 1/8 

423 
CW-110-020001-

0 

"5-way valve (T-union, without 

rod)" 
200-455 CX-200-061200-0

5-way valve rod 

200-424 C-200-061400-0 Reverse Switch Cover 200-456 C-200-061000-0 5-way valve rod spacer 

425 B-004-040001-0 Hexagon nut M4 457 S-000-012400-0 O-sealφ12*20*4 

200-426 S-060-016000-1 Reverse switch 462 S-030-010806-0 Throttle valve 

427 B-010-060201-0 Hex Socket Head Bolt M6X20 470 CW-110-021102-0 "Tilting 5-way valve,without rod" 

428 B-040-061210-1 Flat washer Ø 6X12X1 231-480 CW-109-023100-0 Complete 4-pedals assembly 231 

429 B-040-040000-1 Flat Washer Ø4    

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



 
227.  201607 

 

- 19 - 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

200-504 C-200-320500-0 Gear Belt pulley 

601-MC S-050-220110-5 Motor 220V/50HZ 

601-MY S-050-230075-0 Motor 220v 

200-602 CX-200-330000-0 Motor Belt pulley 

603 B-007-080121-0 Hex socket head bolt M8×12 

604 S-042-000686-0 Tyre changer belt A-28 

605 B-014-080651-0 Outer hex bolt M8X65 

606 B-040-083030-1 Flat washer Ø8X30X3 

607-80 S-063-008000-0 Capacitor 80μf,110V 

607-50 S-063-005000-0 Capacitor 50μf,220V 

608 B-040-102020-1 Flat washer Ø10X20X2 

609 B-050-100000-0 Spring washer Ø10 

610 B-014-100251-0 Outer hex bolt M10X25 

611 B-014-080351-0 Outer hex bolt M8X35 

612 B-004-080001-0 Nut M8 

613 B-040-082220-1 Flat washer  φ8X22X2 

614 C-200-560000-0 Motor rubber washer  

200-615 CX-200-340000-1 Motor support  

617 B-050-080000-0 Spring washer φ8 

200-618 C-200-560000-0 Motor rubber buffer  

 

200-501 C-300-320302-0 Gear box lower cover 

502 S-040-030204-0 Bearing 30204 

503 S-005-020080-1 Gear Seal φ20*35*8 

200-504 C-200-320500-0 Gear Belt pulley U200 

505 B-014-080251-0 Outer hex bolt  M8*25 

506 B-065-006020-0 Key washer 6×20 

200-507 C-200-320400-0 Worm rod 

508 S-040-006010-0 Bearing 6010 

200-509 C-200-320200-0 Worm gear shaft 

200-510 C-200-320100-0 Worm gear U200 

200-511 CZ-200-320600-0 spacer 

512 B-014-100551-0 Outer hex bolt M10*55 

513 B-050-100000-0 Spring washer Ø10 

200-514 B-060-006020-0 Taper pin 6X20 

515 B-040-102020-1 Washer φ10*20*2 

516 B-010-060201-0 
Hex Socket Head Bolt 

M6X20 

517 B-040-061412-1 Flat washer Ø 6*14*1.2 

200-518 C-300-320301-0 Gear box upper cover 

519 B-065-010040-0 Key washer 10×40 

520 B-065-014040-0 Key washer 14×40 

521 S-000-030355-0 O-seal  Ø 30*3.55 

200-522 C-200-320700-0 oil resistant seal 

523 B-001-060001-0 Self-locking nut M6 

524 B-050-080000-0 Spring washer Ø8 

525 B-040-083030-1 Flat washer Ø8*30*3 

200-526 CW-107-020001-0 Complete gear box 



 
227.  201607 

 

- 20  

842

841
840

802

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 

 
 

 
 

 
 

 
 

 
 

A04 S-015-000008-3 T-union 3* Ø 8 

A44 B-010-060161-0 Hex socket head bolt M6×16 

A48 S-017-010808-2 Quick T-union1/8-2*Ø 8 

200-531 CX-200-430100-0 Rotating valve casing  

200-532 S-000-059262-0 O-seal 59.9X2.62 

200-535 CX-200-430200-0 Rotating valve mandrel 

537 S-035-055080-0 Hose  5.5* Ø 8 

A41 S-011-010808-0 Straight union 1/8-Ø8 

548 B-007-040061-0 Hex socket head bolt M4X6 

200-540 CW-106-020000-0 Complete Rotating valve  

 

 
 

 
 

 
 

 
 

 
 

 

701 S-038-000100-0 Inflating gun indicator 

702 C-200-900000-0 Helical hose φ8*5 

703 S-025-104008-0 Notch nut 

704 S-011-010414-1 Straight union 1/4-1/4 

705 B-040-132420-1 Flat washer Ø13 

706 S-030-010400-2 Pressure adjust valve（optional）

707 S-012-010408-0 Quick union 1/4-Ø8 

708  Complete inflating gun  

802 S-025-000050-0 Quick union 

841 S-018-010408-0 Two-way union 1/4Φ8 

842 S-033-200002-3 oil fog maker 2000 connection 

840 CW-114-020000-1 Complete oil fog maker 2000 



 
227.  201607 

 

- 21 - 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

F701 CX-007-010000-0 Column 007 help arm  

F702 CX-007-120000-0 

Upper support ( 007 help arm 

Column) 

F703 B-010-080201-0 Hex socket head bolt M8*20  

F704 B-040-081715-1 Flat washer φ8*17  

F705 CX-007-130000-0 

Low support ( 007 help arm 

Column) 

F706 B-001-100001-0 Self-locking nut M10 

F707 B-040-102020-1 Flat washer φ10*20  

F708 B-014-100251-0 Outer hex bolt  M10*25 

F709 B-001-100001-0 Self-locking nut M10 

F710 B-014-100601-0 Outer hex bolt  M10*60 

F712 S-012-010806-0 Quick union 1/8-Ø6 

F713 C-007-330000-0 Rise-fall cylinder  

F715 CX-007-300200-0 007 help arm protection 1-2 

F716 CX-007-300100-0 007 help arm protection 1-1 

F717 B-010-060101-0 Hex socket head bolt M6*10 

F718 B-010-050101-0 Hex socket head bolt M5*10 

F719 CX-007-280000-0 007 protection 3 

F720 B-010-060101-0 Hex socket head bolt M6*10 

F721 B-010-080201-0 Hex socket head bolt M8*20 

F722 CX-007-020000-0 Guide track  

F723 CX-007-100000-0 Positioning pin 

F724 C-007-110000-0 Locking rod 

F725 CX-007-030000-0 Slipping board  

F726 B-014-100601-0 Outer hex bolt M10*60 

F727 CX-007-040000-0 Friction plate inside 

F728   Guide plate 

F729 CX-007-070000-0 Friction plate' isolation block 

F730 CX-007-090000-0 Positioning sheath  

F731   Nut M8 

F732 CZ-007-080000-0 Guide plate positioning pin  

F733 B-001-100001-0 Self-locking nut M10 

F734 CX-007-050000-0 Friction plate outside 

F751 B-010-080251-0 Hex socket head bolt  M8*25 

F752 B-004-080001-2 Hex nut M8 

F717

F712F713

F722

F724

F725

F726

F730

F718

F733

F732

F723

F720

F703

F709

F727

F729

F728

F704

F708 F707 F706

F701

F702

F705

F710

F715

F716

F719

F721

F734

 
 

 
 

F727F726
F728

F729
F750

F734
F733

F752
F751



 
227.  201607 

 

- 22  

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

F760-037

F763

F765

F766

F767

F739

F749F750

F759

F757

F774

F772

F771

F773

F770

F769
F768

F758

F761

F754

F755F753

F738

F737

F736

F735

F752

F764

F762

F751

F775B F777B
F778B
F779B

F776B

F780B

F740

F742

F743

F745
F746

F747

F744

F741

F748

F770-1

F760-007
 

 
F760-007 



 
227.  201607 

 

- 23 - 

 
F735 CX-007-210000-0 Rotating arm support  F760-007 CX-007-180000-0 007 control arm 

F736 B-070-032018-0 Split pin 3.2X18 F761 B-019-420161-0 Cross head screw 4.2*16 

F737 CX-007-140000-0 Connection pin  F762 B-017-040301-0 Cross head screw 4*30 

F738 B-055-600001-0 Snap ring Ø60 F763 B-014-100251-0 Outer hex bolt M10*25 

F739 CX-007-200000-0 Rise-fall main shaft  F764 B-050-100000-0 Spring washer φ10  

F740 B-014-080251-0 Outer hex bolt  M8*25 F765 CX-007-260000-0 Rotating shaft washer  

F742 CX-005-110000-0 Tire lifting roller center  hud  F766 CX-007-270000-0 Snap ring washer 

F743 C-005-100000-0 Tire lifting roller F767 B-055-400001-0 Snap ring φ40 

F744 CX-007-220000-0 Pipe assembly  F768 B-004-100001-1 Nut M10 

F745 B-040-123030-1 Flat washer  Ø12*30*3 F769 B-007-100201-0 Hex socket head bolt 10*20 

F746 B-010-121201-0 Hex socket head bolt M12*120 F770  Tire pressing head rotating shaft 

F747 CX-007-230100-0 Pin  F771 B-001-060001-0 Self-locking nut M6 

F748 C-007-230200-0 Pin block F772 C-008-090100-0 Tire pressing head(upper)  

F749 CX-007-250000-0 Tire pressing rotating arm 007  F773 C-008-090200-0 Tire pressing head(low)  

F750 C-007-181000-0 Control valve protection cover F774 B-010-060301-0 Hex socket head bolt M6*30 

F751 S-030-010818-0 Control valve F775B CX-007-240000-0 Tire pressing pipe assembly  

F752 B-004-040001-1 Nut M4 F776B C-000-001021-0 Tire pressing arm washer 

F753 S-010-010406-0 Quick union 1/4-φ6 F777B B-010-080201-0 Hex socket head bolt M8*20 

F754 S-023-010801-0 Muffler 1/8 ( copper) F778B B-050-080000-0 Spring washer Ø8 

F755 S-012-010406-0 Quick union 1/4-φ6 F779B B-040-083030-1 Flat washer Ø8*30 

F757 B-014-100251-0 Outer hex bolt M10*25  F780B C-008-080000-0 Tire pressing roller  

F758 B-050-100000-0 Spring washer φ10     

F759 CX-007-180800-0 control arm plate washer        

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



16. C

 

17. P

 

Circuit diagr

Pneumatic d

ram: 

drawing:  

- 24  

227.  201607

 


